

**Recommended dosing regimens of Cefuroxime, produced by Kraspharma OJSC,
in patients with normal renal function**

Indication	Daily dose regimen	Way of administration	Duration of treatment
Skin and soft tissues infections (including posttraumatic wound infections and surgical wound infection)	Adults: 0.75 g every 8 hours Children: 20 mg/kg every 8 hours	IV or IM IV or IM	7-14 days
Acute sinusitis Acute exacerbation of chronic sinusitis	Adults: 0.5-1 g every 8 hours Children: 20 mg/kg	IV or IM IV or IM	10 days minimum; in case of exacerbation of chronic sinusitis the duration of antimicrobial therapy is 4-6 weeks
Community-acquired pneumonia	Adults: 0.75-1.5 g every 8 hours Children: 25-30 mg/kg every 8 hours	IV or IM IV or IM	7-10 days
Intra-abdominal infections, including secondary peritonitis (except for post-operative peritonitis)	Adults: 0.75-1.5 g every 8 hours + metronidazole, 0.5 g every 8 hours Children: 25-30 mg/kg every 8 hours + metronidazole, 7.5 mg/kg every 8 hours	IV or IM IV IV or IM IV	7-10 days
Post-partum endometritis, septic abortion	Adults: 0.75-1.5 g every 8 hours + metronidazole, 500 mg every 8 hours	IV or IM IV or PO	7-10 days
Pelvic inflammatory disease (PID)	Adults: 0.75-1.5 g every 8 hours +	IV or IM	10-14 days

	doxycycline, 100 mg every 12 hours + metronidazole, 500 mg every 8 hours	peroral or IV PO or IV	
Orchitis, orchiepididymitis	Adults: 0.75 g every 8 hours Children: 25 mg/kg every 8 hours	IV or IM IV or IM	Duration of antimicrobial therapy is up to 4 weeks
Acute pyelonephritis or acute exacerbation of chronic pyelonephritis	Adults: 0.75-1.5 g every 8 hours Children: 25-30 mg/kg every 8 hours	IV or IM IV or IM	Up to 14 days
Perioperative antibiotic prophylaxis (in traumatology, orthopaedics, cardiac surgery, obstetrics, gynecology, abdominal surgery)	Adults: 1.5 g, 30 min. prior to incision; in colorectal surgery: + metronidazole, 0.5 g, start infusion 60-90 min. prior to surgery Children: 25-30 mg/kg, 30 min. prior to incision; in colorectal surgery: + metronidazole, 7.5 mg/kg, start infusion 60-90 min. prior to surgery	IV IV	